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DESCRIPTION

GS-0653-1
GS-0117
D23229
D21155
D21349
D21162
D23233
SSF-8150
SSF-605
SSF-553-1
SST-108
91895680
GS-0118
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GS-0033
SSN-1619-ZN
S§S-12-CD
SSF-928
D23253
W137
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Allparts Equipment Inc 1-877-475-5660

DBSI325

16 TORQUE
96-120 IN-LBS

W/
U=

14 TORQUE 120-144 IN-LBS

26
%21

22 TORQUE 30-40 IN-LBS

PART NUMBER

ENGINE B&S 6HP MODEL # 1214120175
ASSY GENERATOR (order individual parts)
ASSY ENDCOVER

LUG GROUND

ASSY FRAME DOLLY

ASSY HANDLE DOLLY

BOLT .313-18X2.5 UNC CARRAIGE
KNOB T .312-18

WHEEL 14’

NUT HEX WIZ LOCK LG FLANGE
SCREW HEX CAP 5/16-18 X 1

SCREW 10-24 X 9/16

BUMPER RUBBER

SCREW 1/4 - 20 X .75

STRAP GROUND

WASHER STEEL

ISOLATOR VIBRATION

WASHER LOCK EXTERNAL TOOTH
SCREW CAP 5/16-18 X 3/4

SCREW HEX WASHER HD UNSLOTTED
SPACER WHEEL

NUT PAL 1/2"

FUEL TANK
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DBSI325 (cont’d)

SHOWN FOR
REFERENCE ONLY

33 INSERT INTO O-RING
GROOVE, PART OF 26

SCALE 1:1
CAPACITOR WIRING

KEY

NO. DESCRIPTION PART NUMBER
17 DRIVE END ADAPTER GS-0558

18 LOCK WASHER SS-1503-CD
19 CAP SCREW 5/16-24x1 SSF-616-ZN
20 ROTOR ASSEMBLY Z-D20261

21 STATOR THRU BOLT GS-0415

22 STATOR ASSEMBLY Z-D20264
23 WASHER 11/16 OD x 11/32 SS-6506-CD
24 NUT 5/16-24 SSF-576

25 ROTOR THRU BOLT GS-0661

26 BEARING SUPPORT Z-GS-0861
27 HEX NUT 1/4-20 SSF-575

28 CAPACITOR GS-0873

29 CAPACITOR BRACKET GS-0595

30 SCREW 10-24X9/16 SSF-553-1
31 120V DUPL. RECEPTACLE (20A) GS-0019
32A CIRCUIT BREAKER(25A) GS-0645

32 CIRCUIT BREAKER(20A) GS-0025

33 O-RING GS-0862
Not Shown

D23224 Operators Manual

D23222 Parts Manual

D23223 Engine Manual



